
   
 

 

Final Management Zone 
Proposal (PUBLIC DRAFT) 

Modesto and Turlock Management 
Zones 

 

 

 

 

 

 

 

 

 

 
Prepared for:  

Valley Water Collaborative  

 
Prepared by:  

GEI Consultants, Inc. 
Luhdorff & Scalmanini Consulting Engineers  

 
 

 
 
 

August 8, 2022  

 
 
 

 



   
 

 

 
This page intentionally left blank 



 

 i  
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

Table of Contents 

1. Background and Purpose 1-1 
1.1 Nitrate Control Program 1-1 
1.2 Notice to Comply 1-1 
1.3 Management Zone Formation 1-3 

1.3.1 Valley Water Collaborative 1-3 
1.3.2 Proposed Final Management Zone Boundaries 1-6 
[...]
drainage courses. 

Discharge 
Specifications  

• The discharge shall not cause degradation of any water supply. 
• The monthly average dry weather discharge flow shall not exceed 0.65 

mgd. 
• Application of reclaimed wastewater to the reclamation area shall be at 

reasonable rates considering the crop, soil, climate, and irrigation 
management system.  

• The nutrient loading of the reclamation area, including the nutritive 
value or organic and chemical fertilizers and of the reclaimed water, 
shall not exceed the crop demand. 

Groundwater 
Limitations 

• The discharge, in combination with other sources, shall not cause 
underlying ground water to: (a) contain waste constituents in 
concentrations statistically greater than background water quality; or 
(b) contain concentrations of chemical constituents in amounts that 
adversely affect agricultural use. 

Monitoring & 
Reporting 

• Effluent and groundwater water is monitored monthly for TKN and 
Nitrate (as N) 

 

5.3.2.2 Clausen Slaughterhouse 

Facility Description (CV-SALTS ID: 2507) 

The Clausen Meat Company is authorized to discharge under WDR Order 93-245. This 
facility is located at 19455 Clausen Road, Turlock, CA 93581. Applicable groundwater 
beneficial uses include: MUN, AGR and industrial supply. The plant slaughters market hogs 
and roaster pigs. Pigs are kept in pens with concrete floors; about half the pens are cleaned 
using a flush system, and half are cleaned with a shovel. The dry solid manure scraped from 
the pens is stockpiled, and then periodically removed from the facility by a manure hauling 



 

 5-21 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

company. The liquid manure from the flush pens flows to an in-ground concrete septic tank. 
A septic tank service pumps out the tank and removes the manure from the facility twice a 
month. The facility generates about 6,000 gpd of process water from the slaughterhouse 
operation. This water is held in an above ground tank until it is discharged to 21 acres of 
pasture, owned and operated by the discharger.  

Nitrate Management Requirements 

Table 5-9 summarizes the nitrate management-related requirements in this facility’s WDR.  

Table 5-9. Summary of Key Clausen Slaughterhouse WDR Nitrate Management-related 
Requirements 

Category Summary of Requirements 

Discharge 
Prohibitions 

• Except for discharges consistent with the waste discharge specifications, 
the discharge of process wastes in a manner that may allow the 
movement of waste to the groundwater is prohibited. 

Discharge 
Specifications  

• For the process water and process water disposal areas: 
− Application of wastewater to land shall be at a rate which is 

reasonable for the crop, soil, climate, special local situations, 
management system, and type of waste. 

− Application of materials containing nitrogen, including but not 
limited to wastewater and commercial fertilizer, shall not exceed the 
crop requirement on an annual basis. Application rates shall be 
timed to minimize nitrogen movement below the root zone 

− Application of wastewater to cropland and disposal fields shall be 
managed to minimize percolation to groundwater. Such application 
shall not result in surface runoff from the cropland. 

• For the animal confinement area and land used for animal waste disposal: 
− Surface drainage from manure storage areas may be applied to 

croplands. 
− Any irrigation tailwater containing manure is prohibited from being 

discharged into surface waters, or onto property not owned or 
controlled by the discharger. 

− Manure storage areas shall be managed to minimize percolation of 
water into underlying soils. 

− Application of wastewater to cropland and disposal fields shall be 
managed to minimize percolation to ground water. Such application 
shall not result in surface runoff from the cropland. 

− Application of manure to cropland shall be at rates which are 
reasonable for the crop, soil, climate, special local situations, 
management system, and type of manure. 

− Application of materials containing nitrogen, including but not 
limited to manure, wastewater, and commercial fertilizer, shall not 
exceed the crop requirements on an annual basis. Application rates 
shall be timed to minimize nitrogen movement below the root zone. 

Monitoring & 
Reporting • Process water monitoring includes nitrate and TKN. 

 



 

 5-22 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

5.3.2.3 Ceres Wastewater Treatment Plant  

Facility Description (CV-SALTS ID: 1886) 

The Ceres WWTP is authorized to discharge under WDR Order 93-237. This facility is 
located at 4200 Morgan Road, Ceres Ca. 95307. Applicable groundwater beneficial uses 
underlying the area include: MUN, AGR, IND and PRO. A portion of the City’s wastewater 
effluent is sent to a LAA for percolation and evaporation, and a portion is transferred to the 
City of Turlock for further treatment. Turlock Irrigation District uses 0.3 mgd of the City’s 
effluent for energy production. Biosolids are removed per Chapter 15, Division 3, Title 23. 
The biosolids are removed from the lagoons every 25 years per the current and approved 
Operations and Maintenance Plan. 

Nitrate Management Requirements 

Table 5-10 summarizes the nitrate management-related requirements in this facility’s WDR.  

Table 5-10. Summary of Key Ceres WWTP WDR Nitrate Management-related Requirements 

Category Summary of Requirements 

Discharge 
Prohibitions 

• Prohibits the discharge of waste to surface waters and to surface water 
drainage courses. 

Discharge 
Specifications  • Monthly average dry weather discharge flow shall not exceed 2.5 mgd. 

Groundwater 
Limitations 

• The discharge shall not cause underlying groundwater to: (a) contain 
waste constituents in concentrations statistically greater than background 
water quality; (b) contain chemicals, heavy metals, or trace elements in 
concentrations that adversely affect beneficial uses or exceed MCLs 
specified in 22 CCR, Division 4, Chapter 15; or (c) contain concentrations 
of chemical constituents in amounts that adversely affect agricultural use. 

Monitoring & 
Reporting 

• Effluent monitoring includes monthly testing for nitrate. 
• Groundwater monitoring includes quarterly testing for nitrate. 

 

5.3.2.4 Darling Ingredients Inc.  

Facility Description (CV-SALTS ID: 1945) 

The Darling Ingredients Inc. (Darling) operates a food processing byproduct conversion 
facility which produces natural ingredients used in the production of food, feed, renewable 
fuel, and organic fertilizer. The facility is authorized to discharge under WDR Order R5-
2016-0077 (Note: This order amended Order No. R5-2012-0104, as was listed in the NTC) 
and is located at 11946 Carpenter Road, Crows Landing, CA 95380 in Stanislaus County. 
Applicable groundwater beneficial uses underlying the area include: MUN, AGR, IND and 
PRO.  



 

 5-23 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

Nitrate Water Quality 

The Darling operation is located on the far western edge of the Turlock Management Zone 
near the San Joaquin River. Based on the directional flow of the groundwater in this area, 
nitrates in the groundwater flow towards the river (to the west) and do not contribute to the 
larger Turlock Management Zone nitrate plumes in the Upper Zone of the groundwater to the 
east of the facility where nitrate likely exceeds 10 mg/L (see location of facility, #4 on Figure 
4-8 and compare to water quality as show in Figure 3-15). Based on the Management Zone 
water quality analysis in Section 3.2.4 above, the nitrate concentrations in the groundwater 
near the Darling facility are likely less than 2.5 mg/L. Even though there are only two 
residents in close proximity to the facility, Darling has joined the VWC to contribute to the 
overall sustainable drinking water solutions under development. This includes sharing data, 
providing input into possible solutions, and contributing to the EAP implementation effort to 
assure a safe water supply is available to affected residents within the Management Zone. 

Treatment and Disposal Process 

Darling’s food related conversion process generates wastewater from the water recovered 
through the conversion of food processing byproducts, wash down from cleaning operations, 
boiler blow down, wet scrubber system blowdown, reject from RO, cooling tower blowdown, 
and stormwater collection areas. Treated wastewater generated by the operation is reused, 
evaporated, or beneficially used for crop irrigation on land owned by Darling (40 Acres), 
Oscar Heard (74 Acres), and Val and Mary Azevedo (255 Acres). 

Over a number of years, and in cooperation with the Water Board through negotiations of our 
WDR’s, Darling has made significant investments in wastewater treatment upgrades to 
remove pollutants, limit potential groundwater impacts, and limit the volume of treated 
wastewater for land application. The wastewater treatment system consists of four major 
treatment aspects - primary pretreatment, activated sludge treatment, storage prior to land 
application, and, finally, a new waste heat evaporation process has been incorporated into the 
system that includes the use of cooling towers.  

The primary pretreatment system consists of screening of raw wastewater, flow equalization, 
a skimmer, and dissolved air flotation (DAF). Raw wastewater is collected in various lift 
stations at the facility and then pumped to an internally fed rotary drum screen for the 
removal of solids. The screened solids discharge into an auger which is transferred back to 
the raw material pit for processing. Screened wastewater is then pumped to two flow 
equalization tanks which equalize the flow to the downstream processes. The equalized flow 
is pumped to a skimmer for the removal of heavy solids by gravity sedimentation and the 
floating of oil and grease. The skimmer effluent flows by gravity to a flocculation tank where 
polymer is added to flocculate solids into larger particles. From the flocculation tank, water 
flows into the DAF. The DAF unit provides for the removal of solids and oil and grease. The 
captured solids are returned to the raw material feed into the production process. The effluent 
from primary treatment flows to the activated sludge treatment system. 



 

 5-24 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

The activated sludge treatment system is a three-stage process designed to optimize for BOD 
removal and nitrification/denitrification for the removal of total nitrogen. The first stage of 
the process is a 0.5 million gallon (MG) anoxic reactor. Pretreated wastewater is pumped to 
the Anoxic Reactor #1 which is designed to operate with little or no dissolved oxygen (DO). 
Under these conditions, nitrates that are generated in the downstream Nitrification Reactor #2 
are recycled back to Anoxic Reactor #1 where the oxygen in the nitrates are utilized as the 
oxygen source for the bacteria to consume the BOD and subsequently results in the 
conversion of nitrates to nitrogen gas which is released to the atmosphere. This results in a 
total nitrogen removal of approximately 80% - 90%. The mixed liquor from Anoxic Reactor 
#1 flows to a 0.79 MG Nitrification Reactor #2 which is aerated to maintain a DO of greater 
than 2.0 mg/L. Nitrification Reactor #2 is designed to function as a second stage, aerobic 
(high DO) activated sludge reactor basin providing final carbonaceous BOD removal and 
ammonia nitrogen removal by nitrification. Mixed liquor then flows to a 0.05 MG third stage 
Anoxic Reactor #3 which provides for final nitrate nitrogen removal by biological 
denitrification using carbon source dosage or endogenous respiration. Mixed liquor discharge 
from Anoxic Reactor #3 flows by gravity into the DAF Clarifier for final clarification of 
biological solids by polymer flocculation and dissolved air flotation. The DAF Clarifier uses 
recycle flow pressurization and chemical flocculation to separate biological solids from the 
treated effluent. The treated effluent discharges to storage ponds where only a limited amount 
of denitrification occurs. The treated effluent is used in the cooling towers and is staged for 
land application as needed. The biological solids are either recycled back to the activated 
sludge process as return activated sludge or wasted from the system as waste activated 
sludge. The wasted biological solids are sent to a centrifuge for solids dewatering. The 
dewatered waste sludge is returned to the raw material feed into the production process. It is 
important to note that no solids generated on site are transported offsite for disposal.   

The storage ponds provide for evaporation and storage prior to land application. The storage 
lagoons are Pond 2 (0.9 MG), Pond 345 (3.2 MG), Pond 6A (7.1 MG), and Pond 6B (11.2 
MG). Over the past 5 years, each of the lagoons has been lined with a 60 mil HDPE liner to 
eliminate the potential for treated effluent to percolate into the groundwater. As a result of 
the pond lining efforts, treated effluent is only land applied to our LAAs at agronomic rates.  

In the past two years, Darling has made a significant modification to its production process to 
utilize waste heat from the process to recover solids from wastewater streams generated at 
the facility. This waste heat evaporation process also utilizes cooling towers which utilize the 
final treated effluent for cooling and the end result is evaporated water that does not have to 
be land applied. The cooling towers can evaporate up to 170,000 gpd. The impact of the 
implementation of the waste heat evaporation process has been a reduction of nearly 80% of 
the effluent needing to be land applied to the LAAs.   

The investments Darling has made over the years have positively influenced a reduction in 
nitrate concentrations in groundwater near the facility since 2001 as compared to our 
background well. Also, note that the background well has historically shown significant 



 

 5-25 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

variability and frequently exhibits nitrate-N concentrations well above 10 mg/L. This is 
evidence of activity upgradient of Darling that can impact groundwater quality that is out of 
Darlings control.    

Nitrate Management Requirements 

Table 5-11 summarizes the nitrate management-related requirements in this facility’s WDR.  

Table 5-11. Summary of Key Darling Ingredients Inc. WDR Nitrate Management-related 
Requirements 

Category Summary of Requirements 

Discharge 
Prohibitions 

• Discharge of wastes to surface waters or surface water drainage 
courses, including irrigation ditches or agricultural drains outside of 
control of the Discharger and Co-Dischargers, is prohibited. 

Effluent and Mass 
Loading Limitations 

• Total mass nitrogen loading to LAAs (lb/acre/year) based on crop 
demand. 

Discharge 
Specifications  

• No waste constituent shall be released, discharged, or placed where it 
will be released or discharged, in a concentration or in a mass that 
causes violation of the Groundwater Limitations of this Order 

• Discharge shall not cause degradation of any water supply. 

Groundwater 
Limitations 

• Effective immediately except as noted, release of waste constituents 
from any portion of the facility and LAAs shall not cause groundwater 
to: (a) contain total dissolved solids, chloride, nitrate nitrogen, arsenic, 
iron, and manganese in concentrations statistically greater than 
background groundwater quality; or (b) contain taste or odor-producing 
constituents, toxic substances, or any other constituents in 
concentrations that cause nuisance or adversely affect beneficial uses. 

Monitoring & 
Reporting 

• Effluent monitoring includes total nitrogen. 
• LAA monitoring include hydraulic and nitrogen loading rates. 
• Groundwater monitoring includes nitrate (as N). 
• Water supply monitoring (surface & groundwater sources) includes 

total nitrogen. 

 
5.3.2.5 Delhi Wastewater Treatment Facility 

Facility Description (CV-SALTS ID: 2711) 

The Delhi County Water District WWTF is authorized to discharge under WDR Order R5-
2015-0053. This facility is located at 15401 Pinewood Street, Delhi, CA 95315. Applicable 
groundwater beneficial uses include: MUN, AGR, IND and PRO. This facility provides 
treatment of domestic/municipal wastewater for the Community of Delhi.  

The WWTF consists of an Advanced Integrated Wastewater Pond System and 
evaporation/percolation ponds. The WWTF consists of a headworks, two advanced 
facultative ponds, two high rate ponds, two algal settling ponds, a maturation pond, and four 
evaporation/percolation ponds. The advanced facultative ponds have floating aerators to 



 

 5-26 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

provide supplemental aeration. Treatment ponds are lined with a synthetic liner to limit 
percolation losses. Effluent from the maturation pond is discharged to the 
evaporation/percolation ponds. 

Nitrate Management Requirements 

Table 5-12 summarizes the nitrate management-related requirements in this facility’s WDR.  

Table 5-12. Summary of Key City of Delhi WWTF WDR Nitrate Management-related 
Requirements 

Category Summary of Requirements 

Discharge 
Prohibitions 

• Prohibits the discharge of waste to surface waters and to surface water 
drainage courses. 

Effluent and Flow 
Limitations 

• Original flow limitation was a monthly average dry weather discharge 
flow that shall not exceed 0.8 mgd; once implementation of planned 
modifications approved by the Central Valley Water Board the monthly 
average dry weather flow shall not exceed 1.2 mgd. 

• The monthly average concentration of total nitrogen in the discharge 
shall not exceed 10 mg/L (however, compliance with this limit shall be in 
accordance with Provision G.6 of the City’s permit). 

Discharge 
Specifications  

• No waste constituent shall be released, discharged, or placed where it 
will cause a violation of the Groundwater Limitations of this Order. 

Groundwater 
Limitations 

• Release of waste constituents from any treatment, reclamation or 
storage component associated with the discharge shall not cause or 
contribute to groundwater, i.e., containing constituent concentrations in 
excess of the concentrations specified below or natural background 
quality, whichever is greater: 
− Nitrate (as N) of 10 mg/L; 
− For constituents identified in Title 22, the MCLs quantified therein. 

Monitoring & 
Reporting 

• Effluent monitoring includes nitrate (as N), TKN, ammonia and total 
nitrogen. 

• Groundwater monitoring includes nitrate (as N), TKN, ammonia and 
total nitrogen. 

 

5.3.2.6 Foster Farms Delhi Livehaul Facility (CV-SALTS ID: 1893) 

This facility is located at 8301 Sycamore Street, Delhi, CA 95315. Foster Farms, LLC 
submitted a ROWD to the Central Valley Water Board for this facility; however, to date an 
individual WDR Order has not been issued and the order remains “pending.” The discharges 
that occur at this site are a very low volume of waste that is generated from seldom washing 
of trucks and cages used to transport live birds. Solids are scrapped off a concrete floor and 
removed to a permitted disposal facility. Wash water is contained in a concrete sump and 
then applied to an LAA. Foster Farms is currently evaluating option to export all waste to a 
nearby permitted facility and withdraw the ROWD. Nitrate management-related activities 
associated with this facility will be evaluated as part of MZIP development.  



 

 5-27 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

5.3.2.7 Harris Woolf California Almonds 

Facility Description (CV-SALTS ID: 2858) 

Harris Woolf California Almonds is authorized to discharge under WDR Order R5-2014-
0066 at its Ballico Processing Facility at 11805 Newport Road, Ballico, CA 95303 in Merced 
County. Applicable groundwater beneficial uses include: MUN, AGR, IND and PRO. The 
almond processing facility covers about eight acres and consists of five main buildings (pre-
processing, sizing, manufacturing [processing], dry storage, and cold storage), a fumigation 
chamber, and two storage ponds - a fire retention pond and an almond processing wastewater 
retention pond.  

Wastewater is generated from the washing, blanching, roasting, and slicing of almonds, and 
from the cleaning of the processing equipment. Wastewater is collected in channel drains that 
route the discharge to the unlined wastewater retention pond. At the time the Order was 
issued, the facility discharged about 22,500 gpd to the wastewater retention pond. The 
facility property includes 14 acres containing two almond orchards that are used as LAAs. 
Processed wastewater from the wastewater retention pond is used to irrigate the orchard year-
round, but this irrigation water only supplies about one the water needed to irrigate the 
orchard. Additional irrigation is used to supplement the irrigation water needs of the orchard.  

Nitrate Management Requirements 

Table 5-13 summarizes the nitrate management-related requirements in this facility’s WDR.  

Table 5-13. Summary of Key Harris Woolf Almond Facility WDR Nitrate Management-related 
Requirements 

Category Summary of Requirements 

Discharge 
Prohibitions 

• Prohibits the discharge of wastes to surface waters and to surface water 
drainage courses. 

Discharge 
Specifications  

• Monthly average daily discharge flow to the LAAs shall not exceed 
30,000 gpd.  

• Wastewater treatment, storage, and disposal shall not cause pollution or 
a nuisance as defined by Water Code section 13050. 



 

 5-28 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

Table 5-13. Summary of Key Harris Woolf Almond Facility WDR Nitrate Management-related 
Requirements 

Category Summary of Requirements 

Land Area 
Applications 

• Application of waste constituents to the LAAs shall be at reasonable 
agronomic rates to preclude creation of a nuisance or degradation of 
groundwater, considering the crop, soil, climate, and irrigation 
management system. The annual nutritive loading of the LAAs, including 
the nutritive value of organic and chemical fertilizers and of the 
wastewater shall not exceed the annual crop demand. 

• Volume of wastewater applied to the LAAs on any single day shall not 
exceed reasonable agronomic rates based on the vegetation grown, pre-
discharge soil moisture conditions, and weather conditions.  

• Hydraulic loading of wastewater and supplemental irrigation water 
including precipitation shall be at reasonable agronomic rates designed 
to: (a) Maximize crop nutrient uptake; (b) Maximize breakdown of organic 
waste constituents in the root zone; and (c) Minimize the percolation of 
waste constituents below the root zone. 

Groundwater 
Limitations 

• Release of waste constituents from any treatment unit, delivery system, 
or LAA associated with the facility shall not cause or contribute to 
groundwater containing concentrations of constituents identified below, 
or natural background quality, whichever is greater, including nitrate as 
nitrogen of 10 mg/L. 

Monitoring & 
Reporting 

• Effluent monitoring includes 24-hr composite sampling twice monthly for 
nitrate (as N), nitrite (as N), ammonia (as N) and TKN (as N) and total 
nitrogen. 

• Groundwater monitoring includes grab samples semi-annually for nitrate 
(as N), nitrite (as N), ammonia (as N) and TKN (as N) and total nitrogen. 

• Source water monitoring includes grab samples annually for nitrate (as 
N), nitrite (as N), ammonia (as N) and TKN (as N) and total nitrogen. 

• LAA monitoring includes (a) monthly hydraulic loading rate; (b) BOD5 
loading rate; (c) annual nitrogen loading from wastewater, fertilizers and 
supplemental irrigation water. 

• Soil monitoring includes annual sampling for nitrate (as N) and TKN. 

 

5.3.2.8 Hilmar Cheese Processing Plant  

Facility Description (CV-SALTS ID: 1891) 

The Hilmar Cheese Processing Plant is authorized to discharge under WDR Order R5-2010-
008. This facility is located at 9001 N. Lander Avenue, Hilmar, CA 95324. Applicable 
groundwater beneficial uses underlying the area include: MUN, AGR, IND and PRO. Hilmar 
Cheese manufactures various cheese products (white and yellow cheddar, Monterey and 
pepper jack, Colby and Colby jack, Muenster, some Hispanic cheeses, etc.). 

The WWTF consists of the following: collection basins; three 350,000-gallon equalization 
tanks with one equalization tank designated for wastewater resulting from abnormal 
operational conditions; two 55,000-gallon physio-chemical DAF tanks; a heat exchanger; a 
granular sludge bed anaerobic digester; a 1,000,000-gallon pre-aeration tank; two 1,000,000-
gallon sequencing batch reactors; a 1,000,000-gallon surge tank; three DAF tanks, two with a 



 

 5-29 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

capacity of 10,000 gallons and one with a capacity of 11,000 gallons; an ultrafiltration 
membrane separation system; a two-stage RO system; and an evaporator.  

Treated wastewater is discharged the facility’s Secondary Lands. The Secondary Lands are 
generally cropped using a furrow and ridge irrigation system planted with silage corn in the 
summer and wheat, oats, or winter forage mix in the winter. Each parcel is typically planted 
and harvested individually to accommodate field drying cycles as well as other field 
activities.  

Nitrate Management Requirements 

Table 5-14 summarizes the nitrate management-related requirements in this facility’s WDR.  

Table 5-14. Summary of Key Hilmar Cheese Processing Plant WDR Nitrate Management-
related Requirements 

Category Summary of Requirements 

Discharge 
Prohibitions 

• Prohibits the discharge of waste to surface waters and to surface water 
drainage courses. 

Effluent Limitations 
• The discharge from the WWTF to land (the effluent storage ponds or 

Reuse Areas) shall not exceed several constituents/parameters, 
including a limit of 20 mg/L total nitrogen. 

Discharge 
Specifications  

• The monthly average discharge flow shall not exceed 1.9 mgd until the 
Discharger has satisfied specific permit provisions, after which the 
monthly average flow shall not exceed 2.5 mgd. 

• No waste constituent shall be released or discharged, or placed where it 
will be released or discharged, in a concentration or in a mass that 
causes violation of groundwater limitations. 

• Application of wastewater to the Reuse Areas shall be at reasonable 
agronomic rates to preclude degradation of groundwater, considering 
the crop, soil, climate, and irrigation management system, consistent 
with the NMP. The annual hydraulic and nutritive loadings to the Reuse 
Area, including the nutritive value of organic and chemical fertilizers and 
of the wastewater shall not exceed the annual crop demand. 

Groundwater 
Limitations 

• Release of waste constituents from any wastewater or storm water 
collection, treatment, or storage component, or release of waste 
constituents from discharges to the Reuse Area, shall not cause or 
contribute to groundwater: Containing concentrations of constituents in 
excess of those identified in the permit including (a) nitrate (as N) of 10 
mg/L; and for constituents identified in Title 22, the Primary and 
Secondary MCLs quantified therein, or natural background quality, 
whichever is greater. 

Management plan 

• Implements an NMP that (a) describes for each parcel where 
wastewater is applied for irrigation purposes the management practices 
that are being implemented to control nutrient losses; (b) wastewater 
crop irrigation practices that provide for protection of both surface water 
and groundwater; (c) accounts for all nutrient inputs from all sources 
(i.e., the discharge, manure, chemical fertilizers, etc.). 



 

 5-30 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

Table 5-14. Summary of Key Hilmar Cheese Processing Plant WDR Nitrate Management-
related Requirements 

Category Summary of Requirements 

Monitoring & 
Reporting 

• Effluent monitoring includes nitrate (as N), TKN, ammonia (as N) and 
total nitrogen. 

• Groundwater monitoring includes nitrate (as N), TKN, and total nitrogen. 
• Source water monitoring includes nitrate (as N), TKN, and total 

nitrogen. 
• Reuse area monitoring including crop information, hydraulic loading, 

BOD5 loading, nitrogen loading. 
• Soil monitoring includes nitrate (as N), TKN, and total nitrogen. 

 

5.3.2.9 Hughson Nut, Inc. Leedom Road Facility 

Facility Description (CV-SALTS ID: 2133) 

Hughson Nut Inc. is authorized to discharge under WDR Order 98-012. This facility is 
located at 6049 Leedom Road, Hughson, CA 95326. Applicable groundwater beneficial uses 
include: MUN, AGR industrial supply. The nut processing facility has a roaster, blancher, 
and various sorting and packaging areas. The blancher uses hot water and brushes to remove 
skins from the almond meat. The blanching water is treated through a series of screens and 
then is discharged to a settling pond equipped with four aerators. The settling pond contains 
the process wastewater, regeneration water from the supply water pretreatment process, and 
facility stormwater runoff. The pond wastewater is mixed with well water and used to irrigate 
an LAA. 

Nitrate Management Requirements 

Table 5-15 summarizes the nitrate management-related requirements in this facility’s WDR.  

Table 5-15. Summary of Key Hughson Nut, Inc. Leedom Road Facility WDR Nitrate 
Management-related Requirements 

Category Summary of Requirements 

Discharge 
Prohibitions 

• Prohibits the discharge of waste to surface waters and to surface water 
drainage courses. 

Discharge 
Specifications  

• The maximum daily discharge shall not exceed 0.75 mgd. 
• The discharge shall not cause degradation of any water supply. 

Groundwater 
Limitations 

• The discharge shall not cause underlying groundwater to: (a) contain 
waste constituents in concentrations statistically greater than 
background water quality; (b) contain chemicals, heavy metals, or trace 
elements in concentrations that adversely affect beneficial uses or 
exceed maximum contaminant levels specified in 22 CCR, Division 4, 
Chapter 15. 

Monitoring & 
Reporting • No monitoring of nitrate-related constituents. 



 

 5-31 
GEI Consultants, Inc.  August 8, 2022 
Luhdorff & Scalmanini Consulting Engineers Modesto & Turlock Final Management Zone Proposal 

5.3.2.10 Hughson Nut Company Verduga Road Facility 

Facility Description (CV-SALTS ID: 2842) 

Hughson Nut Inc. is authorized to discharge under WDR Order R5-2014-0059. This facility 
is located at 1825 Verduga Road, Hughson, CA 95326. Applicable groundwater beneficial 
uses include: MUN, AGR, IND and PRO. The facility processes harvested almonds that have 
been hulled and shelled; raw almonds are sorted by variety, size, and quality. Sorted almonds 
are transferred for either dry processing or steam blanching to remove the skin.  

The blanching process generates wastewater from prewashing, blanching and rinsing of 